
PFAS-inator 
Sustainable and 

cost-effective 
technology for 

PFAS-removal from 
landfill leachate 

MUDP-project 

MUDP Report 

December 2024 



 

 2   The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate 

 
 
  

Publisher: The Danish Environmental Protection Agency 
 
Editors:  
Sabine Lindholst, Teknologisk Institut 
Jonathan Guld Christensen, Teknologisk Institut 
Tore Svendsen, ECT2 
Henrik Rasmus Andersen, DTU Sustain 
Kai Tang, DTU Sustain 
Maria Nymann Christensen, Aquarden Technologies 
 
ISBN: 978-87-7038-692-0 
 

The Danish Environmental Protection Agency publishes reports and paper s about research and development projects within 
[...]
AOF was not detected above the detection limit of 3 µg/L, and combined with the PFAS results, 
this indicated a very high destruction efficiency for this sample of >99.9 % for the AOF and 
>99.999 % for the PFAS sum 22. The effluent pH was stable at approximately 6 throughout the 
experiment. Destruction efficiencies for test 1B can be found in TABLE 7. 



 

 52   The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate 

TABLE 7. Destruction efficiencies after SCWO test 1B, of PFAS contaminated ion exchange 
resin. 
 

Feed Effluent sample 
After ~1h 

COD 12 000 mg/L >99.95 % 

AOF 1800 – 3500 µg/L* >99.9 % 

Sum 22 PFAS 3000 – 5000 µg/L* >99.999 % 

*Calculated value for AOF and PFAS sum 22. 
 
No color, odor or residue were observed in the samples after test 1B. Upon dismantling the 
system, accumulated iron was found in the system, originating from the leachate, which could 
easily be flushed out and did not result in any complications during the test. 
 
5.3 Destruction of PFAS contaminated activated carbon in 

laboratory scale 
Activated carbon is often used alongside ion exchange resin for PFAS capture and it was there-
fore an important part of the test campaign to include the destruction of activated carbon. The 
powdered activated carbon (PAC) used for test 2 had a particle size <50 micron and was spiked 
to a concentration of 10 500 µg/L PFAS. The slurry contained 1 % w/w of PAC and had a COD 
of ~10 500 mg/L. 
 
It is possible to regenerate the PAC and treat the regenerant using SCWO, however this was 
not investigated during this test campaign as it has previously been done in another project at 
Aquarden. 
 
The organic fluorine content was estimated between 6300 and 7400 µg/L and no other fluori-
nated compounds were expected to be present in the slurry. The PAC slurry was neutralized to 
a pH of 12 prior to the SCWO treatment which resulted in the PAC particles unexpectedly coag-
ulating and creating larger flocs. These larger flocs caused a decrease in the flow compared to 
test 1A and 1B. 
 
In TABLE 8 the operational conditions for test 2 are found. 

TABLE 8. Operational conditions for test 2, using the Aquarden laboratory reactor. 

Maximum reactor temperature ~600 °C 

Reactor pressure ~240 bar 

Flow of feed (slurry) 0.6 – 0.7 L/h 

 
The coagulation of the PAC particles would have no effect in the full-scale SuperOx® plant, as 
this can handle much larger particles and higher concentrations thereof. It is simply a matter of 
the pump of the lab-scale system being more sensitive to larger particles. 
 
The background sample taken prior to the feed being introduced, analyzed by Eurofins, showed 
~120 ng/L of PFAS sum 22, and ~44 µg/L of AOF. 
5.3.1 Results and discussion 
The AOF and PFAS sum 22 analyzed in the effluent were measured below that of the initial 
background sample and showed a destruction efficiency of PFAS sum 22 of >99.9994 % for all 
effluent samples while being >99 % for AOF (TABLE 9). All samples had a COD below detection 
limit of 5 ppm, which provides a destruction of >99.95 %. 
 



 

 The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate   53 

TABLE 9. Destruction efficiency after SCWO of PFAS contaminated PAC. *Calculated value 
for AOF. 
 

Feed Sample1 
After 1h 

Sample2 
After 2h 

Sample3 
After 3h 

COD ~20 000 mg/L >99.95 % >99.95 % >99.95 % 

AOF ~6300– 7400 µg/L* >99.1 % >99.1 % >99.2 % 

Sum 22 PFAS 10 500 µg/L >99.9994 % >99.9994 % >99.9994 % 

 
No color, odor or residue were observed in the effluent samples from test 2. A small amount of 
inorganic powder from the ~1 % of inorganics in the PAC, was found as residue in the reactor 
system upon dismantling, however this could easily be flushed out. Around 4000 µg/L of free 
fluoride was found in the system, which accounts for ~60 % of the expected fluoride. The re-
maining ~40 % of fluoride was likely accumulated in the reactor as observed during test 1A. 
 
5.4 Test 3: Destruction of PFAS containing firefighting foam 
For this 3rd test, Aquarden wanted to test the destruction efficiency of aqueous film forming foam 
(AFFF) in both the laboratory reactor used for test 1 and 2 as well as with Aquarden’s full-scale 
SuperOx® SCWO plant. This AFFF foam contain around 4000 mg/L of PFAS (mainly PFOS) 
and is a concentrated foaming agent used for firefighting until it was banned due to its high 
PFAS content. Aside from the PFAS content, this variant of AFFF also contain ethylene glycol, 
diethylene glycol butyl ether, alkyl sulphate salts and various thickeners according to the mate-
rial safety datasheet. 
 
5.4.1 Test 3A: Destruction of AFFF in laboratory scale 
The firefighting foam was for test 3A diluted to a COD of ~5500 mg/L and a PFAS concentration 
measured at 86 000 µg/L, consisting of ~85 000 µg/L PFOS. The operational conditions of the 
system followed those of test 1A and B, with a maximum temperature ~600 °C and pressure of 
~240 bar, as well as a flowrate of approximately 1.2 L/h. 
 
To avoid acid formation, pH of the solution was adjusted to approximately 12 with base prior to 
the experiment. 
 
5.4.1.1 Results and discussion 
AOF was not measured for this specific test, but PFAS sum 22 was reduced by 99.999 %. The 
trace amounts of PFAS detected in the effluent are expected to be caused by contamination 
from previous experiments. No background sample was taken for this test as it was not originally 
planned to be presented as part of the PFASinator test campaign and was conducted with a 
different scope than to show the complete mineralization of PFAS. 
 
The pH of the effluent was stable at 6 throughout the experiment and the COD was reduced 
below the detection limit of 15 mg/L. 
 
5.4.2 Test 3B: Destruction of AFFF in full-scale 
The firefighting foam was diluted to a COD of ~500 mg/L and estimated PFAS concentration of 
~5460 mg/L. In TABLE 10, an overview of the PFAS content in the AFFF can be found. 
 
 



 

 54   The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate 

TABLE 10. Overview of the PFAS mixture used for test 3B, after dilution. This sample was an-
alyzed by ALS global using method 42:2011-03. Some compounds are marked as BDL = be-
low detection limit. Detection limit of PFNA, PFBS, PFDA and 6:2 FTS are 1000 ng/L, while 
the rest are 10000 ng/L. 

Carboxylic 
acids 

PFBA 4700 µg/L  Sulphonic acids PFBS BDL 

PFPeA 2700 µg/L  PFHxS 3400 µg/L 

PFHxA 8500 µg/L  PFHpS 14000 µg/L 

PFHpA 6900 µg/L  PFOS 5 400 000 µg/L 

PFOA 12000 µg/L  PFDS BDL 

PFNA BDL  Fluorotelomers, 
precursors etc. 

6:2 FTS BDL 

PFDA BDL  8:2 FTS BDL 

PFUnDa BDL  PFOSA 6200 µg/L 

PFDoDa BDL  NEtFOSAA BDL 

PFTrDa BDL  NMeFOSAA BDL 

PFTeDa BDL    

 
For this test, the temperature of the reactor was set >600 °C with a pressure of ~240 bar. 
Aquarden’s fullscale SuperOx® plant can typically handle continuous treatment flowrates at 
180 L/h, but flowrate for this test was set conservatively at 50 L/h to ensure adequate oxidation 
temperatures due to the low calorific value of the feed. A total of 300 L of waste was treated 
during this test. The solution was pre-neutralized to a pH between 12 and 13, and the pH was 
monitored throughout the test. 
 
As for test 1 and 2, a background sample was collected before introducing the AFFF solution to 
the reactor system. This sample showed no detectable PFAS from the sum 22 list in TABLE 8-
7. 
 
5.4.2.1 Results and discussion 
The effluent sample collected after >1 h of stable operation, had no detectable PFAS or COD. 
The PFAS detection limit was 1-10 ng/L depending on the specific PFAS compound while the 
detection limit for COD was 5 mg/L. This gives a destruction efficiency of the PFAS sum 22 
>99.9998 %. AOF was not measured for this specific test, but the test was later repeated with 
no detectable AOF in the effluent sample. 
 
5.5 Evaluation of SCWO for destruction of PFAS 
SCWO has proven very efficient for mineralization of PFAS compounds regardless of solu-
tion/media type, concentration, and type of PFAS compound. Aside from the test documented 
in this report, Aquarden has also tested concentrates from foam fractionation and membranes, 
raw untreated leachate, concentrated firefighting foam solutions, and wash solutions from GAC 
regeneration etc., all with similar results and destruction efficiencies above 99.99 %. 
 
It should be noted that >99.9999 % destruction of a highly concentrated amount of PFAS does 
not necessarily bring the effluent PFAS concentration to an absolute zero. It can be an extra 
precaution in some cases to apply a simple polishing step to the treated water after the reactor 
to ensure that no trace amounts of PFAS escape. Any PFAS captured from polishing - whether 
by resins, carbon or through other treatment steps – can simply be fed back into the SCWO 
process and completely mineralized. 
 
Gas analysis indicates that the off-gas does not contain any fluorinated compounds, meaning 
all the PFAS are mineralized to fluoride salts and that no problematic byproducts are generated 
during the process. The off-gas measurements were not included in the work for this report but 



 

 The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate   55 

it has since the completion of these experiments been documented in various customer projects 
by Aquarden, that no fluorinated compounds are found in the off-gas from SCWO. 
 
Aquarden is continuously working on identifying and applying the best available analytical meth-
ods to further document the complete mineralization of organics and difficult-to-treat contami-
nants in wastewaters. 



 

 56   The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate 

6. Large-scale PFAS removal 

Large-scale PFAS treatment at landfills has already been imple-
mented at several Scandinavian landfills. The treatment is afforda-
ble and can be installed in containers or an isolated tent. 

When the project was initiated, there were no full-scale PFAS treatments in place at Danish 
landfills. However, the project has been overtaken by reality, as several Danish, Swedish, and 
Norwegian landfills have now implemented full-scale PFAS treatment in their leachate. The spe-
cific implementations largely depend on the discharge limits for each landfill, as well as the com-
position of the leachate. 
 
Below is a brief description of three different landfills where full-scale implementation has been 
carried out. The cost of PFAS destruction is not included in the calculations. 
 
Ragn-Sells, Norrköping 
Basic data: 
• PFAS-concentration: 2500 ng/l 
• Leachate volume: 12 m3/h 
• Discharge limit: 60 ng/l for PFOS, but also requirements for metals, ammonia, COD, and 

phosphorous 
 
The landfill already has a treatment system in place, including aerated ponds, bioreactors, and 
a sedimentation pond. Flocculation was subsequently introduced as the final step, using alumi-
num chloride, Fluorfloc, and a long-chain polymer. The system has been in operation for 6 
months. 
 
The system is installed in an isolated tent to facilitate the smoother handling of chemicals, 
sludge, etc. 
 
CAPEX: Complete system including dewatering system: 1.650.000 DKK 
OPEX: 36 kr./m3, primarily chemical cost. Energy consumption: 1 kW/m3. 
 



 

 The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate   57 

  

 
 

 

 FIGURE 37. Ragn-Sells, Norrköping, Sweden.  

 
Deponi Syd, Esbjerg, Denmark 
Basic data: 
• PFAS concentration: up to 95.000 ng/l, dominated by 6:2 FTS but also a large amount of 

short-chain PFAS 
• Leachate volume: 1 m3/h 
• Discharge limit: 100 ng/l for ∑24 PFAS and 2 ng/l ∑4 PFAS   
 
The system is installed in two isolated containers and is rented out to the landfill. Overall it is 
possible to maintain ∑4 PFAS below 2 ng/l, but it is very difficult to maintain ∑24 PFAS below 
100 ng/l due to the large amount of short-chain PFAS in the leachate. 
 
Rental: 45.000 dkk/month 
 
OPEX: 27 kr/m3, primarily chemical cost, GAC, and Resin, this does not include incineration of 
sludge which has a very significant input on the price. This system is without sludge dewatering, 
this will decrease sludge amounts by a factor of 10-14 and thereby reduce sludge incineration 
costs. Energy consumption 1,8 kW/m3. 
 

  

 
 

 

 FIGURE 38. Deponi Syd, Esbjerg, Denmark.  

 
 
 



 

 58   The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate 

Hammerö Sweden 
Basic data: 
• PFAS concentration: up to 1.600 ng/l 
• Leachate volume: 2,5 m3/h 
• Discharge limit: 100 ng/l for PFOS 
 
The system is installed in one isolated container. It is possible to maintain the PFOS content 
below 60 ng/l for the entire period. 
 
CAPEX: 1.500.000 DKK/month including dewatering of sludge 
OPEX: 34 kr./m3, primarily chemical cost. Energy consumption 1,4 kW/m3. 



 

 The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate   59 

7. Heavy metal removal in 
addition to PFAS removal 

When implementing PFAS removal at landfills, addressing the re-
moval of heavy metals at the same time is feasible. It was possible 
to achieve removal efficiencies up to 84% in a single test, depend-
ing on the specific heavy metal. 

Leachate contains many other problematic compounds besides PFAS, and heavy metals will 
impact the receiving activated sludge treatment plant. When applying pretreatment for PFAS 
removal, addressing the issue of heavy metals simultaneously is relatively straightforward. Con-
sequently, additional experiments were undertaken with the specific objective of removing heavy 
metals. Heavy metals can be precipitated either by increasing pH to create metal oxides or a 
sulfite product can be added to use this for precipitation. In the present experiments, the latter 
was used by adding a commercial sulfide product (Metalsorb). The concentration of dissolved 
metal can be seen in FIGURE 39. It can be seen that e.g. the solubility of CdS is orders of 
magnitude lower than Cd(OH)2. 
 



 

 60   The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate 

  

 
 

 

 FIGURE 39. Dissolved metal in water at different pH values (x-
axis). 

 

 
Metalsorb is added after the coagulant and prior to the polymer, we have prepared a spread-
sheet to calculate the needed concentration of Metalsorb based on the concentration and Mw 
of the metals (TABLE 11).  

TABLE 11. Spreadsheet to calculate the needed concentration of Metalsorb. 

Heavy Metals Mw Concentration 
ppm 

Metalsorb PCZ 
ppm 

Ag 107,9 30 195,8 

Cd 112,4 20 250,6 

Cu 63,55 23 509,7 

Hg 200,6 23 161,5 

Mn 54,9 23 590,1 

Ni 58,69 23 552,0 

Pb 207,2 23 156,3 

Sn 118,7 23 272,9 

Zn 65,39 23 495,4 

   = 

  sum 3184,3 

 
Effects on heavy metal concentrations were measured on leachate from Audebo Miljøcenter, 
and results are shown in FIGURE 40. 



 

 The Danish Environmental Protection Agency / PFAS-inator - Sustainable and cost-effective technology for PFAS-removal from landfill leachate   61 

 
  

 
 

 

 FIGURE 40. The relative analysis is represented by the error bars. Mercury was also the sub-
ject of analysis but was not detected. The number displayed above the Metalsorb columns indi-
cates the percentage of heavy metal removal. 

 

 
For the analyzed heavy metals, the removal percentages ranged from 55 to 84 %, except for 
lead, which exhibited an 8 % removal rate. 
 
The specially designed PFAS-flocculant Fluorfloc (FF) showed no perceptible impact on heavy 